VEOLIA P T
@ WATER Brockton

Walkerton Water Pollution Control Plant

#120001489

2021 Summary Report

Prepared by Veolia Water Canada
For the Municipality of Brockton

Contents

—_—

ECA (#8051-BZKQCA) Reporting Requirements
Recommendations
Appendix 1 — Sludge Holding Tank Summary

SEN



Page 2 of 10 Walkerton Water Pollution Control Plant - SUMMARY REPORT 2021 Submitted: February 23, 2022

Plant Description

The Walkerton Water Pollution Control Plant is a conventional activated sludge process with a rated capacity of
7,560 m3 per day with a peak capacity of 18,160 m3 per day. The collection system consists of approximately 40 km of
gravity sewers flowing to a sewage pumping facility. The sewage pumping facility is equipped with 3 pumps with variable
speed drives. It has screening and grit removal with 3 primary clarifiers, 4 aeration cells and 4 secondary clarifiers.
Phosphorus removal is enhanced by the addition of ferric chloride. Chlorine gas is used for disinfection during the period
of April 15 to November 30" each year. The facility has two stage anaerobic digestion and additional sludge storage to
ensure favorable conditions for land application. A bio-gas/natural gas generator provides stand-by power to the entire
facility. In 2020 the Fischer Dairy Lift Station was connected to the Wastewater Collection System.



Page 3 of 10

Walkerton Water Pollution Control Plant - SUMMARY REPORT 2021

Plant Performance Summary

Submitted: February 23, 2022

©

VEOLIA

Flow

Influent Total Flow [m3dmth)
Influent Average Day Flow [m3/d)
Influent b ax Day Flow [m3dd)

Biochemical 02 Demand
Influent Average Raw CEOD [mgrL)
Effluent deverage CBOD [madfL)
CBOD Loading [kadd)

Percent Remowval

Suspended Solids

Influent dvverage TSS [madl)
Effluent fwverage TSS [mall)

55 Loading [kg/d]

Fercent Removal

Phosphorus

Influent dewerage TR [mogfl)
Eftluent Average TP [magrL)
Phosphors Loading (kgdd)
Percent Remowval

Hitrogen Sernies

Influent Beverage MH3+MH4 [rmgrsL]
Effluent Average MHI+MH4 [masl)
MH3+MH4 Loading [ka/d)

Eftluent Average Mitrate [mgdL)
Effluent tuverage Mitnte [masL)
Inionized Ammonia (ugdfL)

pH

Influent Average pH

Effluent verage pH

Total Chlorine

Ayg, Chiorine Analyzer Reading [mosL)

Disinfection
E.Coli Geo.Mean per 100mL

waIkEﬂﬂn Waslewater Annual Hepﬂﬂ 2021 ?acilit}l Elgxsificatic'r!: . Clazs 3 'Waste Water Treatment
otal D ezign Capacity: 7860 m3sday
Receiving W aters: Saugeen River
Jan Feb Mar Apr May Jun Jul Aug Sep Oct Mow Dec Total |Average Maximum Limit
93836 75628| 139778 104.254| 87ER34| 82280 84,783 75184 96802 103.772| 111.788) 125082 | 1,180,796 95400 18160
3027 2,70 4,509 3475 2827 2742 2735 2425 3.227 3,347 3.726 4,035 32351 4509 7560
4116 3,670 7.284 4.484 3446 4308 3.454 2.76R 8.158 4492 4,878 5860 2,158
118 134 B4 134 145 134 188 238 238 121 120 7h 144 439
2 2 2 2 2 2 2 2 2 2 3 2 2 3 25
.41 5.3z 8. 76 .94 532 4,84 5,58 4.83 B.13 B.B3 10.70 7.97 BE
85.3 98.5 976 38.5 a2.4 958.5 95.49 93,2 93,2 933 975 97,3 984 %
138 240
132 157 g1 127 176 189 170 116 13 127 109 103 138 240
2 2 2 3 3 3 4 4 2 2 g 3 3 5 25
.41 4.04 7.56 10.40 2,90 772 9,66 8.33 7.5 E.63 18.24 9,76 aa
8985 93.0 98.2 97 R 981 98.2 97 9 970 s 95 4 95.4 97 6 97 8| %
322 ann 201 2 B2 428 332 355 2 BR 224 252 173 1.31 282 .25
031 .69 070 0,70 071 029 0,34 .38 0.41 043 0.44 0.24 042 116 1
0,99 1.81 0,93 267 203 071 0,93 0.9z 1.15 1.43 1.53 0,93 1.3
805 772 Bb.2 732 2316 91.3 a0.4 a5.7 a1.5 a3 744 821 B %
18.00 2290 14.80 18.25 20490 2375 20,05 23.40 20,50 18,95 7.30 12490 1834 23,00
0.04 0.27 .08 010 020 010 010 015 010 010 010 010 01z 050 3
011 063 0,35 0,35 .56 0.24 0.2a 0.3 0,31 033 036 0.44 04
2095 26.35 24.23 2245 2250 1953 20.80 2240 21.83 19490 18.20 E.02 2072 44,20
0.04 011 0.06 003 005 014 010 0.04 0.05 003 0.03 0.07 0.0r 037
0000 0.003 0.0m n.onz2 0.005 000z 0003 0.005 n.onz2 n.onz2 0.0m .00z n.onz2 o3 0.0z
7.64 769 7.69 8.058 7.54 7.50 7.51 7.51 744 753 7.E7 7.58 7.5E 7.89
785 7.490 7.98 2.058 2.0z 7.93 796 7.95 781 .40 7.7 7.92 792 g2z
| | o061 o047] o040 o047] o5 oF] o] oes]l  o0s8] 03s 0.55 1.60
Geometric
Mean
| | | 1] 53 5] 13 13] 2] 22] 14] E 15.4] 53] 200

June 15, 2021 - Effluent Toxicity Sample was collected. Samples were not lethal.




Page 4 of 10 Walkerton Water Pollution Control Plant - SUMMARY REPORT 2021 Submitted: February 23, 2022
Metals Summary
O wal k erton Wastewai er An nu al Fle p ort 2':'21 Facility Classification: Class 3 Waste Water Treatment
Total Design Capacity: 7560 m3/day
VE 0 LIA Receiving \Waters: Saugeen River
WATER
Final Effluent Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec PwO0 0DwO
Nickel; Ni [mg/L]
Min: 0.004 0.007 0.006 0.010 0.016 0oz 0.007 0.005 0.005 0.005 0.006 0.007 0.004
Max: 0009 0003 0008 0013 0013 0021 0.009) 0012] 0010 0.009 0.006] 0.009 0.021
Avg: 0.007) 0008 0007 001 0017 0017 0008 0008 0007 0.007 0.006] 0008 0.010 0.025]
Zinc; Zn [mg/L)
Min: 0.040 0.040 0.020 0.030 0.030 0.020 0.020 0.030 0.020 0.010 0.020 0.020 0.010
Max: 0.040 0.040 0.030 0.040 0.040 0.040 0.030 0.040 0.020 0.020 0.030 0.030 0.040
Ava: 0.040 0.040 0.023 0.035 0.033 0.030 0.025 0.035 0.020 0.015 0.025 0.025 0.029 0. EI3EI| 50
Copper [mg/L]
Min: 0.005 0.005 0.004 0.005 0.008 0.004 0.004 0.009 0.004 0.004 0.005 0.003 0.003
Max: 0.006 0.006 0.005 0.009 0.009 0013 0.007 0.009 0.010 0.005 0.006 0.004 0.013
Ayvg: 0.006 0.006 0.005 0.007 0.008 0.007 0.006 0.009 0.007 0.005 0.006 0.004 0.006 0. EIEIS| 1.0
Chromium [mg/L]
Min: 0.0030| 00030 00002 00004 0.0002] 00000 O0.0004) 00001 00002] 00001 00003 0.0002 0.0000
Max: 0.0030| 00040 00030, 00005 0.0003] 00005 00004 O00004] 0.0003] 000030 00005 0.0003 0.0040
bAvg: 0.0030] 00035 00012 00005 0.0003] 00003 00004 O00003] 00002 000020 00004) 0.0003 0.0008 0.001 | 0.05
MNotes:

Limits are taken from the "Provincial Water Quality Objectives" July 1994 and "Ontario Drinking Water Objectives"

e Nickel concentration in the final effluent averaged 40% of the level stated in the Provincial Water Quality Objectives (PWQO)
e Average Copper levels were over the PWQO objective of 0.005 mg/l. The annual average exceeded the PWQO by 0.001
mg/L with an average of 0.006 mg/L. The average concentration of Copper was less than Ontario Drinking Water Objective of

1.0mgl/l.

e Average Zinc levels were under the PWQO objective of 0.030 mg/l. The annual average was 97% of the PWQO at an
average of 0.029 mg/L. The average concentration of Zinc was less than Ontario Drinking Water Objective of 5.0mg/l.

e Average Chromium levels were under the PWQO objective of 0.001 mg/l . The annual average was 80% of the PWQO at an
average of 0.0008 mg/l. The average concentration of Chromium was less than Ontario Drinking Water Objective of 0.05mgl/!l.

e All Processed Hauled Sludge met the requirements for metals listed in the Nutrient Management Act.



Page 5 of 10 Walkerton Water Pollution Control Plant - SUMMARY REPORT 2021 Submitted: February 23, 2022

Operating Problems Encountered

Low loading levels to the plant allow for clarifiers and two of the aeration cells to be cycled in and out of operation.
This allows for more energy efficiency and improved plant operation.

The effluent quality from the plant continues to be excellent. Monitoring of Copper, Zinc and Chromium is ongoing.
There are significant differences between “dry period” flows and “wet period” flows. This is not unusual for older
collection systems.

Major Maintenance at the Wastewater Treatment Plant

In 2021 there were no Major Maintenance issues that had a significant impact on the quality of the Final Effluent.
Additional maintenance other than routine maintenance included:

January 15 - The Mechanical seal was replaced for Raw Sewage Pump #2

March 22 - Hooked up Chlorination and Dechlorination Systems for disinfection season

April 21 - Price Schonstrom repaired and replaced a portion of a leaking air line in the Return Sludge Hopper
June 9 - Price Schonstrom on site to begin Final Clarifier 1 and 2 Scum Trough Installation

July 28 - Gas Logics replaced the gaskets for the boiler Heat Exchanger